
19A30011OEM Parts List 7

9
17

21

6

14

20

5

4

8

1

1

3

2

13

8

22

18

15

7

6

18

15

10

12
11

16

19

17

14



Section 7 — Parts List

Ref. Part Number Description

1. 964-04167 Grass Bag

2. 683-04771 Front Hood Assembly Frame

3. 683-04772 Rear Hood Assembly Frame

4. 683-04775 Bagger Support Assembly

5. 683-04781 Mounting Bracket

6. 710-0895 Hex Lock Screw, 1/4-15, 0.75

7. 710-0599 Tap Screw, 1/4-20, 0.500

8. 710-3015 Hex Head Screw, 1/4-20, .75

9. 710-3195 Hex Head Screw, 5/16-18, 4.50

10. 712-04063 Flange Lock Nut, 5/16-18

11. 712-04150 Flange Lock Nut, 1/2-13

12. 720-04061 Knob, 3/8-16, .875

13. 926-0100 Push Cap, 3/8 Rod

14. 731-08548 Chute Tube

15. 731-08834 Chute Mount Bracket

16. 735-0246A Plug End

17. 936-0159 Flat Washer, .349 x .879 x .063

18. 738-04519 Shoulder Screw, 1/4-15, .750

19. 764-04148 Grass Catcher Hood

20. 783-07380-0637 Weight Bar Mounting Bracket

21. 783-07286-0637 Boot Switch Safety Bracket

22. 783-07379-0637 Weight Bar

15




